WM190FE/PHL4H 5 17 4 YE &

L e e

i ik H#fDescription E|FE| PHRY £¥Description HE |55 PHES £HDescription £
0. Part NO. Chinese English QY. | NO. Part 0. Chinese Fnglish QY. | N0 Part 0. Chinese English QY.
1 | 11,005, 018, 0253 | = COVER, CRANKCASE 1 {70 { 11.003. 017. 9006 |H T8 VALVE SEAT, EX 1 [ 141 ] 11, 007. 009. 9026 [T 4L [RATCHET, GUIDE 1
2 | 12.016.002. 0702 [ 0IL SEAL 2 | 71| 11.003.017.9005 [ ME VALVE SEAT, IN 1 {142 { 1. 007. 009. 9025 |l |CENTER POSITION SPRING 1
3 | 12.002.013. 0552 |#E GB/T5789/MBx40 [BOLT GB/T5789/uBxd0 7 | 72 [ 11.003. 017. 9008 [Tk CYLTNDER_HEAD 1 ]143 | 11.007. 009. 9024 [RgHIT [RATCHET, STARTER 2
4 | 11.005.009. 0204 [#labRE A [DIPSTICK ASSY 1| 73 | 11.003.017. 9003 [H515% GUTDE, IN. VALVE 1| 144 | 11.007. 009. 9023 [Tl Rk [RETURN SPRING, RATCHET 2
5 | 11.005. 009. 9008 [HLaR [prPSTICK 1| 74 | 11,003,017, 9004 [T GUTDE, EX. VALVE 1| 145 11.007.009.9019 | Hizh B4t |REEL, RECOTL STARTER 1
6 | 11.005.009. 9009 [l R &4 [DIPSTICK SEALTNG RING 1| 75 [ 10,003, 017. 9007 |51 188 FE CLIP, VALVE GUIDE 1 {146 | 11.007. 009. 9021 | Fhiedi |SPRING, STARTER RETURN 1
7 | 12.009. 001 0211 [$fi% GB/T276,/6207 BEARING GB/T276/6207 1 | 76 | 12.002. 013. 0720 [#G8/T5789/M10+80  [BOLT GB/15789/M10+80 4 | 147 | 11.007.009.9010 [ [ROPE, RECOIL STARTER 1
8 | 12.015.002. 0051 [fir 68414 PIN, DOWEL, 08#14 2 | 77 | 11.010.001. 0251 [#WE WINDSHIELD 1| 148 | 11.007. 009. 9020 [friksie [STARTER COVER COWP , RECOIL 1
9 | 11.005.021. 0201 [fShanEH GASKET, CASE COVER 1| 78 | 11004 001, 0101 |E5hE VALVE SEAL 1 [149 | 11.007. 009. 9029 [RAFH HANDLE, STARTER 1
10 | 12.009. 001 0211 |Bi&GB, 1276/6207 BEARING GB/1276/6207 2 | 79 [ 11004 011. 0001 |5/ TR TR BELOW SEAT of Valve SPRING 1 [ 150 | 11.009. 006. 9003 [/ 18k THROTTLE VALVE PIN 1
11 | 11.004. 008. 0001 [Pt WEIGHT, BALANCER 1 | 80 | 11.004. 009. 0151 [5 7% SPRING, VALVE 2 | 151 ] 11. 009. 006. 9004 [ 14R THROTTLE VALVE BLOCK 1
12 | 11,004, 019. 0301 | "B CANSHAFT ASSY 1 | 81 | 11.004. 003. 0151 "1/ 12 INTAKE VALVE SPRING SEAT 1 {152 11. 009. 006. 9005 | B8 18cB/T93 3 SPRING WASHER GB/193 3 4
13 | 11.012.009. 0601 [EBEMFERAS 7.7¢  [GOVERNOR KIT, 7. 7g 1| 82 | 11.004. 005. 0151 [HE 738 s EXHAUST VALVE SPRING SEAT 1 {153 ] 11. 009. 006. 006 |$E¢] M35 SCREN 346 2
14 | 11.012.009. 9031 [ KB WASHER, SLAVE GEAR GOVERNOR 1 {83 [ 11.004. 006. 0101 |HESTHE iR ADJUSTER, EX, VALVE 1 | 154 | 11.009. 006. 9098 [ =LK CAP, TOLE HOLE 1
15 | 11,012,009, 9029 | K 4h%5 PIN, GOVERNOR WEIGHT 1| 84 | 11004022 0052 [0 PLATE, PUSH ROD GUIDE 1 | 155 | 11.009. 006. 9116 | S EAAH IDLE HOLE COMPONENT 1
16 | 11.012. 009. 9030 [ig k% GOVERNOR GEAR 1 [ 85 [ 11004 017.0101 |5 TREAS ARM ASSY, VALVE ROCKER 2 |156 | 11.009. 006, 9101 [E5TGB/1823 Mas6 SCREW GB/1823 M346 3
17 | 11.012.009. 9032 [ %3k 7.7¢ WEIGHT, GOVERNOR 7. Tg 1 [ 86 [ 11,004, 017, 9006 |“{i BB e prige BOLT, PIVOT 2 157 11.009.006. 9100 [H"{/ 185248 COVER, THROTTLE VALVE 1
18 | 11.012. 009.9026 | K& CLIP 1 [ 87 [ 11.004. 017. 9005 |/ 7488 ARM, VALVE ROCKER 2| 158 11.009. 006. 9007 | S FRALRAT JET SET, PILOT 1
19 [ 11. 012. 009. 9027 B0 SHAFT, GOVERNOR 1 {88 [ 11.004. 017, 9003 |Si TR VR ADJUSTING NUT , VALVE 2 | 159 11. 009. 006. 9008 |18 &t e 5% SCREW ADJUSTING SPRING 1
20 | 11.012. 009. 9025 |{EH SLIDER, GOVERNOR 1 | 89 [ 11.004.017. 9004 [ BB SIRET NUT, PIVOT LOCKING 2 | 160 | 11. 009. 006. 9009 |1 & Wi g SCREW SET, PILOT 1
21 | 11004 015. 0201 |57 14EkE LIFTER, VALVE 2 | 90 [ 11.003.016. 0303 |EL LA B GASKET, CYLINDER HEAD COVER | 1 [161] 1L 009.006. 9113 [fkifiA ik CARBURETOR MIXTURE CHAMBER BODY | 1
22 | 11.004. 021. 0301 [#EFF ROD, PUSH 2 | 91 | 11.003.017. 0201 |KErLais & CYLINDER HEAD COVER COMP. 1| 162 | 11. 009. 006. 9021 [} 74§ PIN, FLOAT SET 1
23 | 11.006. 014. 0708 [ybhift CRANK SHAFT ASSY 1| 92 [ 11.003. 027. 0001 [k aiegra 4 CYLINDER HEAD BOLT COMP. 1|16 | 11.009. 006. 9114 [¥RsE NOZZLE, WAIN 1
24 [ 11..006. 014. 9013 [k CRANK SHAFT 1 | 93 | 11.003. 027, 9001 |5k idg e BOLT, CYLINDER HEAD COVER 1164 [ 11.009. 006. 9115 [E &AL, [JET, WAIN 1
25 | 11.006. 014. 9008 |k SPECIAL WOODRUFF KEY 1] 94 [ 11.003.027. 9002 [Tk @R % HE  [WASHER, CLINDER HEAD COVER BOLT| 1 165 11.009. 006. 9024 [5Fi NEEDLE VALVE 1
26 | 12.009. 001. 0211 [$i#%&GB/T276/6207 BEARING GB/T276/6207 1| 95 | 11 008. 009. 0101 [FERFTRIC [SPARK PLUG FTRTC 1] 166 | 11.009. 006. 9025 [#% SPRING 1
27 | 11,006, 007. 0301 [iEAF it [CONNECTING ROD ASSY 1 | 96 | 12015026, 0001 [0k ERANBE5  [BOLT, STUD, MB35 1| 167 | 11.009. 006. 9102 [FK 1628 COVER, CHOKE VALVE 1
28 [ 11.006.007. 9003 [EFFig#: BOLT, CONNECTING ROD 2 | 97 [ 11.002. 004 0102 [HES O ATR EXHAUST WASHER 1| 168 | 11.009. 006, 9103 [BRIAriE % SPRING, CHOKE VALVE RETURN 1
29 | 11.006. 007. 9002 |&#F 3% CONNECTING ROD COVER 1 | 98 | 12.006. 008. 0030 [3: #8cB/193 8 SPRING WASHER GB/T93 8 2 | 169 [ 11. 009. 006. 9104 |FELRA, 758 CHOKE VALVE PIN 1
30 | 11.006. 007. 9001 |&#F& CONNECTING ROD 1 | 99 | 12.001. 0010020 15784 KGR/ TELTO/MB |NUT GB/T6170/M8 2 [170] 11. 009. 006. 9105 [BLRTHE CHOKE VALVE BLOCK 1
31 | 11.006. 006. 0201 |{5EREH CLIP, PISTON PIN 2 |100] 11. 002. 001. 0202 [ [EXHAUST PIPE 1 [171] 11. 009. 006. 9106 [H% LINING 1
32 | 11.006. 005. 0201 |§535) PIN, PISTON 1] 101 12, 015,025, 0361 [*TmkegNG-8+110 [BOLT, ATR INTAKE STUD, MG-8s110 | 2 [17211.009.006.9107 [HA[1E ARY, CHOKE VALVE 1
33 | 11.006. 003. 0301 [ PISTON 1| 102 | 11001 009. 0051 [ 0 ATR INTAKE TASHER 1 [173 | 11009, 006. 9029 [IF 7 &4 WASHER 1
34 | 11.006.004. 0351 [{EEIHEL PISTON RING ASSY 1 |103 ] 1. 001, 004, 0071 it INSULATOR PLATE 1 [174 | 11.009. 006. 9028 [¥FF FLOAT SET 1
35 | 11.006. 004.9029 [#3F BUSH RING 1| 104 | 11. 001. 005. 0051 [fh i PACKTNG, CARBURETOR 1 [175 | 11.009. 006. 9097 [ 7% CHAMBER SET, FLOAT 1
36 | 11.006. 004. 9028 K5 FILM LOOP 1 [105 | 11. 009. 006. 0351 [fkies s CARBURETOR ASSY 1 [176 | 11 009. 006. 9031 |25t GASKET 1
37 | 11.006. 004. 9027 |6 = GAS RING THO 1] 106 | 11. 009. 023. 0001 [iiEsE FUEL TUBE CLANP 2 [177] 11. 009. 006. 9032 | g BOLT, DRAIN PLUG 1
38 | 11.006. 004. 9026 | & — GAS RING ONE 1| 107 | 11.009. 005. 0151 [fhigiE=190 FUEL TUBE, CARBURETOR L=190 | 1 [178 | 11.009.006.9108 [#&HH GASKET 1
39 | 12.002. 013. 0160 |38 FGB/T5T89/ %16 BOLT GB/15789/M6#12 2 | 108 | 11, 001 001, 0201 [FARIEE PLASTIC CLIP 1 [179 | 11.009. 006.9109 [} 7 Ek i CONNECTING BOLT 1
40 | 11.005. 010. 0151 [HLits B [or. SENSOR 1 {109 { 11001, 021, 0001 | BLpi st 4% SINGLE-TRACK VALVE ASSY 1 [180] 11.009. 006. 9110 |3 E GASKET 1
41 [ 12.001. 0050057 [8FF GB/T66177 W10 NUT GB/T66177 10 1 |110 | 11.001. 021. 9004 [ 67.2 CLIP ©7.2 4 [181] 11. 009. 006. 9002 [ALBEHR ELECTROMAGNETIC VALVE 1
42 | 11.005. 010. 9001 |@i8 SEALING RING 1 [ 111 11.001. 0219002 [S3 ¢ 4% ¢ 8479 PIPE O4+0 8479 1 [182 ] 11.009. 006. 9111 [BE 4 H86B/193 5 SPRING WASHER GB/193 5 2
43 | 11.012. 004. 0301 |2 HTHR LOCKER, GOVERNOR ARM SHAFT 1 [ 112 | 11. 001 021. 9001 [# e 3§ SINGLE-TRACK VALVE 1 [ 183 | 11.009. 006. 9112 [$4TGB/1823 M5e12 SCREW GB/T823 M5¢12 2
44 | 11, 012, 002. 0401 |{BREIRHF GOVERNOR ARM SHAFT 1| 113 | 11001 021.9003 [{%5 b 4 84130 PIPE_ Q4+08#130 1 [184]12.003. 008 0110 [¥EFIGB/T818 Waxl0 SCREW GB/T823 M4¢10 2
45 | 12.006.014. 0131 ["FARE ¢ 8% ¢ 1741 PLALN WASHER ¢ 8% 17%1 1 [114] 12.001. 012. 0031 [k GASKET, AIR CLEANER 1 [185 | 11.007.013. 9164 [BERI CARBON BRUSH 2
46 | 11,012, 005.0101 i@ 2FT i 08% 1445 [OIL SEAL $Bk 1445 1 | 115] 11,001, 018. 0001 | IR WA TS dc2e kiR |ADJUSTING FRAME ASSY, CHOKE 1 [ 186 | 11.007. 013. 9165 [ERIE CARBON BRUSH SHEATH 4
A7 | 12.002. 013. 0140 |S2ERGB, T5T89/M6%12 BOLT GB/T5789/M612 8 | 116 11. 001 002.9001 |ESS £ CLIP, WASTE GAS PIPE 1 [187 [ 11.007. 013. 9166 [BERIHE CARBON BRUSH SPRING 1
48 | 11.012.023. 0504 [ 1 RHAE THROTTLE CONTROL ASSY 1 117 11, 001 002, 0201 [ESE WASTE GAS PTPE 1 [188 | 11.007. 013, 9167 [R5 CARBON BRUSH FRAME 1
49 | 11.012. 010. 0701 |ifgasE GOVERNING SPRING 1 [ 118 ] 11. 009, 038. 0001 [yEl R RUBBER CIRCLE, FUEL OIL PIPE [ 1 [189{11.007.013. 9168 [#&ii INSULATOR PLATE 1
50 | 12.001. 005. 0020 |SEFFGB, T6177/M6 NUT GB/T6177/M6 1| 119 | 11001 016. 0201 [F5 5554304 ATR CLEANER ASSY 1 [190 | 12.009. 001. 0002 [37&GB/ 1276 60012 BEARING GB/T276 60012 1
51 | 11,012, 013. 0501 [B#%E (B) ARM, GOVERNOR 1| 120 | 11001 016. 9062 [ 38 2 e AIR CLEANER BASE 1 [191 ] 11.007.013. 9169 [MEFTZHGB/T9074. 4 W533 [SCREW KIT GB/T9074. 4 M5#33 [
52 | 12.002. 0050030 |TE!fEw: T-SHAPE BOLT 1 [ 121] 11.001. 016, 9065 [ #4H PLATE, ATR CLEANER ELEMENT 1 [192 | 11.007.013.9153 [ [BACK COVER 1
53 | 11.012. 018. 0401 [Hf TIE ROD 1|19 | 11.001. 016. 9064 [3E5 ELEMENT, AIR CLEANER 1|19 | 11.007. 013. 9161 [¥ziki |DRIVING GEAR 1
54 | 11,012, 020. 0401 | E FINE ADJUSTHENT SPRING 1 |12 | 11001 016.9063 [ (ki B COVER, ATR CLEANER 1 {194 [ 11.007.013. 9163 |#J & 12, 5+ 2240.5 [FASHER @ 12. 5+®22%0. 5 1
55 | 11.007. 013. 0101 [ieghruHLE B START MOTOR ASSY 1 [124 | 11.001. 016. 9053 [Fi iRk BOLT, ATR CLEANER 1 [195 | 11.007. 013. 9162 [Mhik [DRIVEN GEAR 1
56 | 11.005. 022. 0354 ki {i CRANKCASE COMP 1 [125 | 11.008. 007. 0251 kAR e FLYWEEL 1 [196 | 11.007. 013. 9160 [E A4 |CLUTCH COMP. 1
57 | 12.002. 012. 0238 [8RERGB,/ T16674/M8%35 BOLT GB/T16674/48+35 2 126 11.010.012. 0201 [ FAN, COOLING 1 {197 11,007, 013, 9154 |8k [FRONT COVER 1
58 | 11.008.003. 0001 |[H2E% [BREAKER, PROTECTIVE 1 [ 127 | 11. 007. 006 0201 [ 0#F PULLEY, STARTER 1 [198 | 11.007. 013. 9159 [#5&tk [SEALTNG RING 1
59 | 12.002. 012. 0070 | R HGR/TI6674/)12¢1. 5x15[BOLT, DRAIN PLUG GB/TI8674/M12¢1. 5415 | 2 [128 | 12.001. 005. 0090 |#A#GB/TGLTT/MIG#L. 5 |NUT GB/T6LTT/MIx1. 5 1 [199 | 11.007.013.9152 [B-F4a ¢ [ROTOR COMP. 1
60 | 12,006, 014, 0312 ["FH[EGB/197/ & 12«0 182 [PLAIN WASHER GB/T97/ & 12x 0 18%2 2 129 11.008. 004 0151 | k23T TGNTTION 1 |200] 11.007. 013, 9151 [Z 7416 [STATOR CONP. 1
61 | 11.005.020. 0001 [nhiiieee [RUBBER RING, CRANKCASE 1 [130 | 11. 008. 004, 9001 [k 75iE CAP, TGNTTION 1| 201] 11.007. 013. 9003 |44 [RELAY COMP. 1
62 | 11.008. 002. 0001 |FEs kB [CHARGING COTL 1 {131 ] 11.008. 004, 9002 |25 (CORD, STOP SHITCH 1 {202 11.007. 013, 9155 |4 RELAY 1
63 | 12.002. 013.0210 [SRHEGB, T5T89/M6430 BOLT GB/T5789,/M6430 2 132 12.002.013. 0190 |#B#2GB/T5780/M6%25  [BOLT GB/T5789/M6%25 2| 203]12. 006. 014. 0080 [F-26B/T97 6 PLAIN WASHERGB/197 6 2
64 | 11.008. 012. 0101 | &R PRSS LINE, BOARD 1 [133] 11.007. 008 1137 [ BRI AL RECOIL STARTER ASSY 1 [ 204] 12. 006. 008, 0022 |48 /8GB/193 6 SPRING WASHERGB/'T93 6 2
65 | 11.003. 014. 0301 |RHT L% GASKET, CYLINDER HEAD 1 [ 184 | 11.007. 009. 9039 [/ [FAN COVER 1| 205 | 12. 001 017. 0001 [HER}GR/T61T4 W6 NUTGB, 6174 M6 2
66 | 12, 015. 002 0110 |2 frff & 12+20 PIN, DOWEL, ¢ 12X20 2 135 ] 11.007.008. 0802 |ahtufti S [STARTER CONP, RECOIL 1 | 206 [ 12.001. 001. 0011 [{£AHGB/T6170 6 [NUTGB/ 16170 M6 2
67 | 11.004. 002. 0251 [#517 VALVE, INLET 1 [136 ] 12. 006. 009, 0001 | F24GB/T95 6 [WASHER 06 3 [207] 12,002, 012. 0273 [4E#CB/T16674 W5+15 BOLTGR/T16674 M5+15 2
68 | 11.004. 004. 0301 51 VALVE, EXHAUST 1 [137 | 12.002. 012. 0121 [BE#GB/T16674. 1/MG%10 |BOLT GB/TI6674. 1/M6%10 3 | 208 11.007.013. 9156 [Birkik WATERPROOE WIRING 1
69 | 11.003.017. 0201 [¥ehr L& CYLINDER HEAD ASSY 1 [138 ] 11.007. 009. 9030 |12 bk PLUG, RECOIL STARTER 1 [209] 11.007. 013, 9157 [BEk JACKET CONNECTION 1

139 | 11. 005. 027. 0101 Fﬁ%ﬁ;& CLIP 2 [210]11. 007.013. 9158 [k E WATERPROOF JACKET 1

140 | 11. 007. 009. 9027 i CENTER POSITION BOLT 1 [ 211 11,007, 013. 9170 [MEFTEGB/T9074. 3 Nex6  [SCREW KIT GB/19074. 3 Me#6 1




